



**FIRE
TECHNOLOGY
SERVICES**

BTTG Testing & Certification Ltd.
Wira House
West Park Ring Road
Leeds, LS16 6QL
England

Tel: +44 (0)113 259 1999
Fax: +44 (0)113 278 0306
Web: <http://www.bttg.co.uk>
Email: CSLeeds@bttg.co.uk

27 February 2013

Page 3 of 3

Our Ref: 27/02743/02/13
Your Ref: 2882/1

Dufaylite Development Ltd

Results

The test results relate only to the behaviour of the test specimens of the product under the particular conditions of test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.


| Time for flame spread to reach (s) (mm) | | | | | Flame spread at 1.5 min (mm) | Maximum flame spread (mm) | Time to reach maximum flame spread (s) |
|--|-----|-----|-----|-----|---------------------------------|------------------------------|--|
| 165 | 215 | 265 | 455 | 710 | | | |
| -- | -- | -- | -- | -- | 140 | 140 | 101 |
| -- | -- | -- | -- | -- | 100 | 100 | 72 |
| -- | -- | -- | -- | -- | 70 | 150 | 203 |
| -- | -- | -- | -- | -- | 80 | 110 | 136 |
| -- | -- | -- | -- | -- | 90 | 130 | 155 |
| -- | -- | -- | -- | -- | 120 | 150 | 148 |


The results indicate that the sample met the performance requirements of Class 1.

Observations

Flashing was observed. Glowing and glowing debris.

An estimation of uncertainty of measurement has not been taken into account when making a judgement to any pass/fail criteria.

Reported by:  R Ryan, Fire Technician

Countersigned by:  P Doherty, Operational Head

Enquiries concerning this report should be addressed to Customer Services.

